
E
d 

:  
R

ev
 :

  
 C

od
 : 

INSTRUCTION

04
/2

0
G

R
LD

TO
O

R
X

W
LX

36
00

00



 

 

 

PARTS LIST 

NUMBER  DESCRIPTION QUANTITY 

1 BOLT M12*110 + TWO WASHERS + NUT 4 

2 BOLT M12*95 + WASHER 2 

3 BOLT M12*100 + TWO WASHERS + NUT 16 

4 BOLT M12*105 + TWO WASHERS + NUT 14 

5 BOLT M12*30 + WASHER 2 



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.toorx.it  -  info@toorx.it




